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Model Year MG SG lllustration Restrictions UPD 20:53 04.12.2006
ETKA
GO 2007 2 01 201-06 Rabbit/GTI 597 USA
Pos Part Number Name Remarks Qty Model
fuel tank fr.wheel drv
1 1K0 201 055 AE | fuel tank 1
/' 2 1KO0 201 375 union nut 1
7_ 3 1J0 919 133 B |sealing washer 1
PO
4 1HO 201 142 D ground strap 1
5 N 906 938 01 |bolt, hex. hd. (combi.) M6X25 2
9 1K0 201 550 G cap with retaining strap for 1
fuel tank
as required use: 1J0 201 250

- 1J0 201 250 clip 1
10 191 201 557 sealing washer 1

12 see illustration: 201-40

13 see illustration: 919-30
14 1KO0 201 307 G heatshield left 1
15 N 907 965 01 |clamping washer B5X30X0, 4 X
16 1KO0 201 656 C strap 1
17 N 019 530 3 bolt, hex. hd. with shoulder M8X25 X
18 1KO0 201 931 H breather tube 1
19 1K0 201 983 D vacuum pipe 1
20 1K0 201 974 E heatshield 1

21 see illustration: 201-90

22 see illustration: 201-90
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Model Year MG SG lllustration Restrictions UPD 20:54 04.12.2006
GO 2007 2 01 201-40 Rabbit/GTI 597 USA ETKA
Pos Part Number Name Remarks Qty Model
fuel line otto engine
fuel filter BPY
1 1K0O 201 293 J fuel line feed 1
2 1K0 201 294 G fuel line return 1
3 1KO0 200 059 Q fuel line with 1
b].feather and vacuum
pipe
4 1HO 201 449 clamp 4 point X
5 1K0 201 961 C heat deflector right front 1
6 1KO0 201 970 cover 1
(92)| 1KO0 201 051 C |fuel filter 6,4 BAR 1
12 N 904 968 02 |tapping screw, fill. hd. E5,3X22 1
15 see illustrzfltj:_on: 201-06
position: 19
16 1K0 201 958 A spacer 1
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Model Year MG SG lllustration Restrictions UPD 20:54 04.12.2006

ETKA

GO 2007 2 01 201-90 Rabbit/GTI 597 USA
14 Pos Part Number Name Remarks Qty Model
22171615 1192021 24 25 23 18 activated carbon filter system 4-cylinder+
leak detection pump BPY
1 1K0 201 797 B evaporative emission canister 1
2 N 101 579 02 |screw, hex. hd. M6X25 4
3 1KO0 201 931 S breather tube 1
4 1KO0 201 931 H breather tube 1
5 + N 906 437 01 |tie wrap with bracket 10X187 1
for weld pin: 5MM
6 1K0 201 160 AS |breather tube 1
7 1K0 201 160 AR |breather tube 1
8 1K0 201 449 A clamp 16/18MM 3
9 1K0 201 160 AP |breather tube 1
10 1KO0 201 160 AQ |breather tube 1
11 see illustrgt%on: 201-06
position: 1
12 1KO0 201 983 D vacuum pipe 1
13 see illustration: 201-40
position: 3

14 1K0 906 201 leak detection pump -LDP- 1
15 1C0 906 621 filter 1
16 N 102 019 01 |clamp 7X19,4-22,6 2
17 1KO 906 272 angled hose 1
18 N 013 968 5 tapping screw, fill. hd. ST4,8X13-C 3
19 3BO 201 714 A fitted bolt 2
20 + N 011 670 16 |washer 8,4X24X2 2
21 3BO 201 339 grommet 2
22 + N 905 988 04 | innensechsrund-linsenschraube M6X12-H 3
23 1K0 906 376 grommet 1
24 not a spare part

25 not a spare part
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Model Year MG SG lllustration Restrictions UPD 20:54 04.12.2006 ETKA
GO 2007 2 01 201-90 Rabbit/GTI 597 USA
Pos Part Number Name Remarks Qty Model Pos Part Number Name Remarks Qty Model
26 N 908 719 01 |cap nut M6 3
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Model Year MG SG lllustration Restrictions UPD 20:54 04.12.2006
GO 2007 2 53 253-25 Rabbit/GTI 597 USA
Pos Part Number Name Remarks Qty Model
exhaust manifold with turbo 2.01ltr. BPY
charger
see illustration: 145-65
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Model Year MG SG lllustration Restrictions UPD 20:54 04.12.2006
GO 2007 2 53 253-27 Rabbit/GTI 597 USA
Pos Part Number Name Remarks Qty Model
exhaust manifold 2.51tr. otto engine
5-cylinder+
BGP, BGQ
1 07K 253 031 H exhaust manifold 1
2 07K 253 039 C gasket 1
3 07K 253 041 C warm air deflector plate 1
4 N 908 946 01 |hex. nut, self-locking M8 15
(4) N 902 452 05 |bolt, hex. hd. with shoulder M6X10 1
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Model Year MG SG lllustration Restrictions UPD 20:55 04.12.2006
GO 2007 2 53 253-60 Rabbit/GTI 597 USA
Pos Part Number Name Remarks Qty Model
9 2 Zéi —4 exhaust pipe with catalyst 2.01ltr. BPY
| 11 | #1KO 254 504 EX |exhaust pipe with catalyst
F >> 1K-6-250 000%* 1
6 (11) | #1KO 254 506 RX | exhaust pipe with catalyst
| F 1K-6-250 001>>%* 1
m 12 1K0 253 115 K gasket 1
13 1K0 253 144 AE |bracket 1
14 N 102 861 08 |shouldered hex. nut, M10 4
self-locking
15 N 904 718 02 |screw, hex. hd. M8X18 2
16 not a spare part
17 N 102 685 03 |screw, hex. hd. AM10X42-V-SW16 1
18 N 904 718 02 |screw, hex. hd. M8X18 1
8B
25 2
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Model Year MG SG lllustration Restrictions UPD 20:55 04.12.2006
GO 2007 2 53 253-62 Rabbit/GTI 597 USA
Pos Part Number Name Remarks Qty Model
exhaust pipe with catalyst 2.51tr. otto engine
5-cylinder+
BGP, BGQ
1 1K0 253 115 J gasket 1
2 1K0 253 144 AE |bracket 1
3 1J0 253 243 AG |heat protection plate for 1 |BGQ
catalyst
4 1J0 253 270 A speed nut 2 |BGQ
5 1K0 254 503 S exhaust pipe with catalyst
also use: N 090 148 6 1 |BGQ
N 910 733 01 1
(5) 1K0 254 503 C exhaust pipe with catalyst 1 |BGP
6 + N 022 146 4 hex. nut, self-locking VM8 4
7 N 910 733 01 | innensechsrund- M6X12 2
flachkopfschraube BGQ
8 N 090 148 6 bolt, hex. hd. (combi.) M6X15-S1-L 2 |BGQ
9 N 904 718 02 |screw, hex. hd. M8X18 2
page: 001 EPIS 474



et_btl.frm

Model Year MG SG lllustration Restrictions UPD 20:55 04.12.2006
GO 2007 2 53 253-90 Rabbit/GTI 597 USA ETKA
Pos Part Number Name Remarks Qty Model
exhaust silencer, front 2.01tr. BPY
(1) 1K0 253 209 AQ |exhaust silencer, front 1
(2) 1K6 253 609 BG |exhaust silencer, rear 1
3 1K0 253 144 AH |bracket 1
4 N 904 718 02 |screw, hex. hd. M8X18 2
(5) 1K0 253 141 C dual clamp 60X95MM 1
(6) 1K0 253 141 D dual clamp 65X95MM 1
7 1K0O 253 147 D retaining ring front 1
8 8D0 253 147 E retaining ring front 1
9 1K0 253 144 AP |bracket 1
10 N 019 530 3 bolt, hex. hd. with shoulder M8X25 2
11 8D0 253 147 E retaining ring rear 1
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Model Year MG SG lllustration Restrictions UPD 20:55 ‘ 04.12.2006
GO 2007 2 53 253-91 Rabbit/GTI 597 USA
Pos Part Number Name Remarks Qty Model
exhaust silencer, front 2.51tr. otto engine
exhaust silencer, rear 5-cylinder+
BGP,BGQ
1 1KO 253 209 BF front silencer with 1
middle silencer
2 1K6 253 609 BN exhaust silencer, rear 1
3 1KO 253 144 AH bracket 1
4 N 904 718 02 screw, hex. hd. M8X18 1
5 1KO 253 141 C dual clamp 60X95MM 1
6 1KO 253 141 B dual clamp 55X95MM 1
7 1K0 253 147 D retaining ring 2
8 8D0 253 147 E retaining ring front 1
9 1K0 253 144 AP bracket M8X25 2
10 + N 019 530 3 bolt, hex. hd. with shoulder M8X25 2
11 8D0 253 147 E retaining ring front 1
- 1KO 253 675 AT retainer 1
et_text.frm page: 001 EPIS 474



et_btl.frm

Model Year MG SG lllustration Restrictions UPD 20:55 04.12.2006
GO 2007 2 60 260-10 Rabbit/GTI 597 USA
Pos Part Number Name Remarks Qty Model
air conditioner compressor BPY
connecting and mounting parts
for compressor
(1) 1K0 820 803 N air conditioner compressor ZEXEL 1
2 06F 260 849 L ribbed v-belt 21,36X1054MM 1
for vehicles with air condit.
(3) 1K0 260 885 B bracket for compressor 1
4 07K 260 817 centering sleeve 11,15X6,5 2
5 N 907 075 01 |bolt, hex. hd. (combi.) M8X100X41 1
6 N 019 543 2 bolt, hex. hd. with shoulder M8X50 3
(9) G 052 200 A2 |oil for refrigerant compressor 300ML 300
ZEXEL
2
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Model Year MG SG lllustration Restrictions UPD 20:55 04.12.2006
ETKA
GO 2007 2 60 260-41 Rabbit/GTI 597 USA
Pos Part Number Name Remarks Qty Model
refrigerant circuit BPY
air condtioner condenser
1 1KO0 820 411 H refrigerant condenser with 1
receiver drier
2 1K0 298 403 A drier insert with mounting 1
parts
(4) 1KO 820 743 AR |air conditioner hose 1
(expansion valve > refrigerant
compressor > refrigerant
condenser)
(5) 1K0 820 721 AE |air conditioner hose 1
(6) 1KO 820 741 AF |air conditioner hose 1
7 1K0 820 769 F bracket for refrigerant 1
hose
8 1K0 820 769 D bracket for refrigerant 1
hose
9 1J0 820 774 dual clamp 1hd 1
12 321 820 061 D gasket 1220X12X10 2
13 321 819 017 gasket 680X8X10 1
14 1KO 820 758 bracket 1
15 1K0 820 746 grill 1
air condtioner condenser
16 3D0 867 646 clip 8
17 N 908 170 03 | innensechsrund-blechschraube 6X17-Q X
18 1KO0 959 126 B thrust sensor G65 1
20 8E0 820 855 valve insert 1
21 8A0 820 871 AB |protective cap 1
23 8E0 820 855 valve insert 1
24 357 820 809 B protective cap 1
25 N 104 144 01 ﬁglt, with hex. socket M8X28-U-S10 X
27 4E0 260 749 B sealing washer 13,7X2,5 1
28 3D0 260 749 C sealing washer 9,5X2,5 1
31 N 902 891 02 |hex. nut, self-locking M8 1
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Model Year MG SG lllustration Restrictions UPD 20:55 04.12.2006
ETKA
GO 2007 2 60 260-41 Rabbit/GTI 597 USA
Pos Part Number Name Remarks Qty Model Pos Part Number Name Remarks Qty Model
32 + N 013 977 1 |tapping screw, fill. hd. B6,3X16 4
33 N 020 626 2 clamp D1-16X15 1
34 N 104 144 01 |bolt, with hex. socket M8X28-U-S10 X
hd.
36 N 043 939 1 |tapping screw, fill. hd. ST4,8X35-F 1
38 |+ 811 807 577 C |speed nut 2
40 N 102 366 01 |clamp D1-28X15 1
41 N 907 557 01 |speed nut 6,3X17,00X15,0 1
42 + N 901 752 03 |shouldered hex. nut M6 1
43 N 104 144 01 |bolt, with hex. socket M8X28-U-S10 X
hd.
44 N 104 144 01 ﬁglt, with hex. socket M8X28-U-S10 X
45 3D0 260 749 C sealing washer 9,5X2,5 1
46 4E0 260 749 A sealing washer 11X2,5 1
47 |+ 8EO0 260 749 round seal 10,8X1,82 1
49 8E0 260 749 C sealing washer 23,8X%X2,4 X
50 1K0 820 758 bracket 1
51 N 105 539 01 |tapping screw 6X30-Q 1
52 1K1 820 897 heatshield 1lhd 1
53 N 902 455 02 |clamp 20X13X3,5 2
54 N 015 082 13 |shouldered hex. nut M6 4
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